
Appendix B
Concept design report

November 2010

Googong Township water cycle project 
Environmental Assesment



 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Googong Integrated Water Cycle

Water and Wastewater Concept Design 

Volume 1 – Main Report 

Prepared for CIC Australia 
Revision 9 

11 October 2010 



 

SYDNEY Level 2, 39-41 Chandos Street, St Leonards, Sydney, NSW 2065 

p +61 2 9493 9700, f +61 2 9493 9799 

Googong Integrated Water Cycle Management Strategy, October 2010 

 



 

Googong Integrated Water Cycle Management Strategy, October 2010  

 

CONTENTS

CIC Australia 

Googong Integrated Water Cycle

Glossary / Acronyms ............................................................................. 1�
[...]
Googong Integrated Water Cycle Management Strategy, October 2010 77 

Several chemicals will be stored on-site for different functions as part of the WRP. These 
include ferric sulphate, acetic acid, magnesium hydroxide, citric acid, sodium hypochlorite and 
polymer.  The applications of these chemicals are outlined in Table 6-1. 

Table 6-1 WRP Chemicals and their uses 

Chemical Name Purpose 

Ferric Sulphate  Odour control and chemical phosphorus removal1 

Acetic Acid   Supplementary carbon addition for de-nitrification 

Magnesium Hydroxide  Alkalinity addition 

Citric Acid   Membrane cleaning 

Sodium Hypochlorite  Disinfection and membrane cleaning 

Polymer   Sludge thickening and dewatering 
1Phosphorous removal is achieved using a combination of biological process and chemical addition, 
discussed in Section 6.3.3. 
 
It is noted that a number of chemicals may be used to achieve the above purposes; however 
chemicals have been selected for the basis of the concept design and should be revisited in 
detailed design based on operator requirements. The chemical use on site has been assessed 
in “Googong Water Cycle Project Risk Assessment SEPP33 Assessment Report” (Sherpa 
Consulting, 2009).  

Recycled water (RW) will be pumped to the RW reservoir using the RW pumping station.  Water 
in excess of the RW requirements will be discharged from the RW Main through the storm water 
system (basin 4) for discharge to the environment. 

When periods of high demand for recycled water coincide with an excess of stormwater and 
recycled water within the stormwater system, there may be an opportunity to transfer combined 
stormwater/recycled water to the WRP for treatment and subsequent transfer to the RW system. 
As a minimum this will involve provision of a pipe and actuated valve from Basin1 into SPS1.  
This will need to be considered further within the project to determine: 

� Any additional process requirements at the WRP 

� Control arrangements 

� Specific additional infrastructure requirements at Basin 1, SPS1 and the WRP 

The WRP will be equipped with odour control facilities to minimise odour nuisance.  Odour 
generation will be contained by provision of removable sealed covers on all process units.  Foul 
air will be extracted and conveyed via sealed aboveground ducting, to a central odour control 
facility (OCF).  The OCF will consist of biological trickling filters, followed by activated carbon 
filters.  Treated air will be discharged to the atmosphere via a stack to aid dispersion.  The 
requirements for the OCF have been determined by dispersion modelling.  

Solids produced in the bioreactors will be treated in an aerobic digester and then dewatered 
using centrifuges. It will be stored on-site within a sealed hopper for collection and off-site 
disposal. 

The adopted Design Criteria for the WRP, in terms of influent flows and loads, effluent criteria, 
are shown in Section 2.5. 



 

 

 

  

Googong Integrated Water Cycle Management Strategy, October 2010 78 

6.2 Operational philosophy 

A concept-level Process Flow Diagram (PFD) has been prepared in Drawing P-101, and 
indicative Piping & Instrumentation Diagrams (P&IDs) are shown in Drawings P-201 to P-238.  
The PFD describes how all of the process units in the WRP interact, and reflects the staging of 
the WRP.  The P&IDs show the Ultimate (Stage 4) Plant design although some design 
development has not been included.  Further development of the P&IDs will be required in detail 
design to confirm final process configurations, standby units and instrumentation requirements. 

The WRP will be controlled automatically via a centralised control system with a SCADA 
interface.  The plant will operate automatically, treating flows as they arrive at the WRP.   

Flow will gravitate through the inlet works to the bioreactors.  The screens provided will be of 
sufficient capacity to operate as Duty/Standby although they will routinely operate Duty/Duty, 
whilst both units are available.  The control will be based on the type of screen, however; for 
concept design purposes the control will be based on up-stream level within the channel (as 
measured by a level transmitter). 

The flow will gravitate through the various sections of the bioreactors.  Aeration will be 
controlled using dissolved oxygen probes in the aeration tank. REDOX probes will be provided 
in the anoxic zones for information and process optimisation only.  

The bioreactor includes membrane ultra-filtration for solids removal.   Pumps will feed the 
membrane tank, based on flow into the WRP, generating a raised water level in the membrane 
tank, subsequently driving the mixed liquor recycle stream.  Recycle pumps will also be 
provided to transfer flows from the de-aeration zone to the primary anoxic zone (de-nitrification) 
and from the primary anoxic zone to the anaerobic zone (biological phosphate removal). Both 
sets of recycle pumps will also be controlled on WRP influent flow. 

Permeate pumps will draw flow through the membranes and through the UV disinfection.  Flow 
to be recycled, will then be further disinfected by the addition of chlorine, before being pumped 
to the RW reservoir.  Chlorination will be operated to maintain a residual chlorine concentration 
in the RW system. 

RW will be produced to match the diurnal profile of flow that comes into the plant, although in 
the first few years of RW production it will be more intermittent to allow for pump flows both from 
the SPS and the WRP.  Excess flow will be discharged to the environment from the recycled 
water main through Basin 4. 

Solids produced in the bioreactor, will be pumped using waste activated sludge (WAS) pumps 
to rotary drum thickeners for thickening.  Sludge will be wasted, based on achieving sludge 
retention time in the bioreactors, and will be set to a time per day.  The thickened sludge will 
then be treated in an aerobic digester, before being pumped to centrifuges within the building.  

The plant will include mitigation of noise and odour by containment.  Mechanical equipment that 
will cause noise will be housed in buildings and/or equipped with acoustic enclosures.  Process 
units, which may emit odour, will be covered and foul air extracted, will be treated in an odour 
control unit.  A noise assessment is being undertaken by Heggies with input from MWH on the 
expected noise levels from equipment on-site.  Reference to applicable noise standards will be 
given in the Heggies report.  

Truck movement will be required throughout the operation of the WRP in order to deliver 
chemicals and to remove solid waste. The anticipated frequency of truck movements are 
outlined in Table 6-2. The frequencies may be dependent on the load on the WRP through the 
life of the development; however, this is offset by increasing chemical storage as the load on the 
plant increases. Typical quantities of solid waste, which provides an estimate for the Googong 
WRP, are outlined in Table 6-3. 

 



 

 

 

  

Googong Integrated Water Cycle Management Strategy, October 2010 79 

Table 6-2 Chemical Delivery Frequency  

Product Delivery Frequency 

(at Ultimate capacity) 

Acetic Acid 28 days 

Citric Acid 28 days 

Polymer 28 days 

Ferric Sulphate 28 days 

Magnesium Hydroxide 28 days 

Screenings / Grit bins 2 per week 

Dewatered Sludge Cake 2 per week 

The above estimates correspond to ultimate design and are approximate, based on predicted flows and 
loads into the plant. 

Table 6-3 Typical Quantities of Waste produced by the WRP 

Waste Volume 

(at Ultimate capacity) 

Screenings 2.6m3/d 

Grit 2m3/d 

Sludge (based on a five day week, approx 
8m3/d) 

41m3/week 

 

6.3 Primary Treatment 

The purpose of the inlet works is to remove gross solids from the incoming sewage. The inlet 
works will comprise a reinforced concrete structure elevated above ground level and containing 
the following equipment: 

� 6mm screens; 

� 1mm screens; 

� Grit removal (Stage 2b onwards); and 

� Screenings and grit handling and washing (Stage 2b onwards). 

For Stage 1, only screens will be provided due to the very small grit loads and influent flows.  
For Stage 3b onwards, an elevated concrete inlet works structure will be built next to one of the 
bioreactors to provide an influent receivals channel, vortex grit tank and 4-way flow splitter to 
the bioreactors. 

Solids collection and removal activities from the inlet works will involve approximately two truck 
movements each week at ultimate WRP operation (based on use of 5m3 collection bins).  

6.3.1 Screens

Influent screening is required to protect downstream equipment from mechanical damage and 
aesthetic issues in biosolids, which will be recycled. As membrane technology is used in the 
WRP, effective screening is crucial, as large suspended solids may damage the membranes. 

Material removed in the fine screening process will be washed to remove organics, in order to 
reduce odour nuisance, before being transported to landfill. 



 

 

 

  

Googong Integrated Water Cycle Management Strategy, October 2010 80 

The flow into the WRP from SPS 1 and SPS 2 will be discharged into a covered, elevated inlet 
chamber and will gravitate through the inlet works.  Ferric sulphate will be dosed into the inlet 
chamber for reduction of gaseous hydrogen sulphide to assist in the control of odour. 

The 6mm screens will be provided as the first stage and 1mm aperture “punched hole” fine 
screens, will be provided downstream.  For this concept design, the screens will be self 
contained “drum screen” units sitting on a deck above one of the bioreactor tanks.  Pipes will 
deliver flow from the inlet works receivals channel to the screens, between screens and back 
from the screens to the grit channel.  An alternative concept to consider at detailed design is to 
form concrete channels and place screens in the channel as either “step screen” or “band 
screen” configuration. 

All inlet works channels and screen units will be covered for odour control and all equipment 
housed in shrouds to limit the volume of odorous air, which will be extracted and transferred to 
the odour control facility.  

Screenings Handling and Washing 

The screenings will be discharged from the screens into shaftless-screw conveyors that will 
transport the screenings to the screenings washing equipment. Screenings will be washed in a 
screw washpress. Screenings are stored in the vessel, and agitated and drained before the 
screw compactor dewaters the screening and transports the washed and dewatered screenings 
to a storage bin.  

Table 6-4 summarises the key parameters of the screening system.

Table 6-4 Screening System Summary Parameter 

Parameter Units Specification

Screen Flow Rate L/s 140

No of screens  2 (Duty/Standby) 6mm  

  
2 (Duty/Standby) 1mm aperture      
(“punched hole” type) 

Conveyors  1No shaftless screw

Screenings washing unit  1

Collection Bins  2

Corrosion protection High levels of H2S are likely to occur 

Material type to combat corrosive 
environment Stainless Steel grade 316L 

Odour control 

All plant covered to retain odorous air  

Forced abstraction of air from equipment and from covers 
to limit odour release 



 

 

 

  

Googong Integrated Water Cycle Management Strategy, October 2010 81 

6.3.2 Grit Removal 

Vortex-type grit removal facilities will be installed downstream of the screens to remove grit and 
sand from the sewage and reduce wear on downstream equipment. Grit removal will be 
provided in the form of twin vortex grit removal chambers.  A schematic of this type of grit 
removal can be seen in the Figure 6-2. As with the screens, the grit removal facility will be 
covered with close fitting covers and housed on the upper level of the Inlet Works building. Grit 
will be washed and transferred to the collection bins. 

In Stage 1, in the early years of the WRP operation, low grit volumes at low incoming sewage 
allow for intermittent removal of grit from the bioreactor.  Any grit entering the plant would settle 
out at the first anaerobic/anoxic tanks, and would be intermittently pumped from the system. 
From Stage 2 onwards, a vortex grit tank would be provided in the concrete elevated inlet 
works.  

Figure 6-2 Typical Vortex Grit Removal System 

Grit can be removed either by pumps or air blowers and is transferred to a classifier before 
being discharged into the screenings bins. The grit removal will be housed downstream of the 
screens and is connected into the formed concrete channel structure.  The unit will be covered 
to allow air to be extracted and conveyed to the odour control facility. A summary of the grit 
removal system is presented as Table 6-5. 

Table 6-5 Grit Removal System Summary Parameter 

Parameter Specification, for Ultimate Capacity 

Grit flow-rate 65 L/s 

Number of units 2 

Type of unit Vortex Type 

Grit removal 95% removal of particles greater than 150 
microns 

Grit washing facility Classifier 

6.3.3 Civil

The Inlet Works will be located adjacent to the bioreactors, screens located on a platform above 
one of the bioreactors.  Downstream of the screens, constructed at Stage 2b, there will be a 
single vortex grit chamber constructed from concrete. Screenings, grit handling and washing will 
be situated at ground level. 

Access will be provided to all equipment.  It is proposed that GRP, GMS or aluminium walkways 
be provided for this function.  Covers will be provided on all channels for odour control. 



 

 

 

  

Googong Integrated Water Cycle Management Strategy, October 2010 82 

6.3.4 Utility Requirements 

An allowance of 2L/s of service water have been estimated for use by the screenings unit and 
0.5L/s has been estimated for the grit classifier. This needs to be confirmed with the selected 
process equipment as part of detailed design. 

6.4 Secondary Treatment 

6.4.1 Treatment Process Configuration 

Secondary treatment processes involve the use of biological methods to remove organic 
materials (BOD and COD) and nutrients such as nitrogen and phosphorus as well as total 
suspended solids. The Googong WRP will operate using a membrane bioreactor (MBR) design. 
A number of MBRs will be utilised for the Googong WRP which have been designed with 
additional capabilities to facilitate both biological nitrogen removal (de-nitrification) and 
biological phosphorous removal as well as the removal of dissolved solids and chemical and 
biological oxygen demand (COD and BOD). 

The secondary treatment option was designed using Biowin process simulation software. The 
concept design consists of an anaerobic zone, a primary anoxic zone, an aeration zone, a de-
aeration zone and a secondary anoxic zone followed by a membrane tank. This design utilises 
4 identical trains which will be built as required by the overall development staging, discussed 
further in Section 6.14. Figure 6-3 shows the process schematic of one of the four bioreactor 
trains which will ultimately be required for biological treatment.  Detailed analysis of the Biowin 
simulation outputs are given in Appendix E. 

 

Figure 6-3 Biological treatment process schematic 

Table 6-6 summarises the overall design parameters associated with the bioreactor.  The 
process unit sizing included in this section relates to the Ultimate WRP size.  With multiple 
bioreactors, the WRP will in practice be constructed in several stages, with a reduced size 
bioreactor in Stages 1a and 1b.  Refer Section 6.14.2 for details.

Ferric Sulphate

Acetic�Acid: Carbon�Source

WAS

Effluent�to��
UV�treatment

Influent

S�MLR:�Returning�activated�sludge�
from�the�membrane�tank

A�MLR:�Required�for�de�nitrification

R�MLR:�Bio�P
removal

Anaerobic
Primary�
Anoxic

Membrane�
Secondary�
Anoxic

De�
aerationAeration



 

 

 

  

Googong Integrated Water Cycle Management Strategy, October 2010 83 

Table 6-6 Design Parameters for Biological Treatment  

Parameter Units Stage 1 (a 
and b)

Stage 2a Stage 2b Stage 3 Stage 4

Approximate Equivalent 
Population (EP)

No. 1,000 2,350 4,700 9,400 18,850

Bioreactor No. 1 1 1 2 4

Membrane tanks No. 2 2 2 2 4

ADWF kL/d 180 423 850 1700 3400

PWWF factor No. 5 x ADWF 5 x ADWF 3.5 x 
ADWF

3.5 x 
ADWF

3.5 x 
ADWF

Maximum Sewage 
Temperature

°C 24

Minimum Sewage 
Temperature

°C 15

Solids Retention Time 
(SRT) at capacity

Days 20

MLSS in Bioreactor mg/L 8,000

Alpha factor - 0.5

Total Anoxic mass 
fraction

- 0.32

Anaerobic mass fraction  0.15 

The effluent quality predicted by the process simulator used is given in Table 6-7. Biowin was 
used as a design tool to specify the plant effluent quality, internal recirculation flows and the 
overall plant equipment volumes. Biowin reported the effluent results based on the process 
conditions and standard input flows and loads. The detailed methodology used in the Biowin 
model to produce the results below is given in Appendix E.

Table 6-7 Bioreactor Effluent Quality 

Element Name Units Biowin Model 
Prediction

Permeate Flow m3/d 890 

Total COD mg/L 47.32 

Total BOD mg/L 0.85 

Total Kjeldahl Nitrogen (TKN) mgN/L 3.16 

Ammonia as N (NH3-N) mg/L 0.33 

Nitrate (N) mgN/L 0.99 

Total N mg/L 4.20 

Total P mgP/L 0.21 

Total Suspended Solids (TSS) mgTSS/L 0.01 



 

 

 

  

Googong Integrated Water Cycle Management Strategy, October 2010 84 

The predicted total nitrogen does not include for unbiodegradable nitrogen recycling in the 
integrated water system as the Biowin model used considers only the WRP. 

The bioreactor incorporates the following components: 

� Distribution chamber at the inlet to the tank for Stage 3 onwards (not shown in Figure 
6-3); 

� Anaerobic zone to allow for phosphorus removal, which is aided by chemical removal 
through ferric sulphate dosing; 

� Anoxic zone for the removal of nitrate to nitrogen gas; and 

� Aeration zone for the removal of BOD, COD and oxidation of ammonia; 

� Membrane tank for the microfiltration of bio-reactor effluent. 

The final zone in the bioreactor contains submerged membranes, which act as a physical 
barrier for the removal of total suspended solids, with a pore size of 0.45�m.  The membranes 
have sub-micron pore size which generates a high quality effluent from a reactor which contains 
a high level of suspended solids. 

Aeration in the aerobic zone of the bioreactor will be provided in the form of submerged fine 
bubble diffusers positioned on the floor of the tank. Coarse Bubble Diffused Aerators (CBDA) 
will be required for aeration in the membrane tank. The blowers provided for this purpose will be 
located inside a building and will be equipped with individual acoustic enclosures. Blowers are 
required for the both the bioreactor and the membrane tank.   

The volumes required for each section of the bio-reactor, shown in Figure 6-3, are given in 
Table 6-8, as were calculated in the Biowin simulation.  

Table 6-8 Bio-reactor zone volumes at Ultimate 

Bioreactor Zone Volume (m3) Area (m2) Depth (m) 

Anaerobic 154 31 5.0 

Primary Anoxic 150 30 5.0 

Aerobic 498 99.6 5.0 

De-Aeration 48 9.6 5.0 

Secondary Anoxic 176 35.2 5.0 

Membrane Tank 80.4 33.5 2.4 

Total 1106 239 27.4 
 

The bioreactor design relies on the recycle flows to drive sludge growth and retention, de-
nitrification and biological phosphorous removal. The flow of each recycle stream was optimized 
as part of the plant design within the modeling program. The final values achieved at concept 
level are given in Table 6-9
 



 

 

 

  

Googong Integrated Water Cycle Management Strategy, October 2010 85 

Table 6-9 MLSS recycle flow rates at Ultimate 

Parameter Units Flow rate 
(xADWF) 

Flow rate 
(kL/d at 
ADWF) 

Purpose 

A-Recycle (A-MLR) kL/d 6 5340 De-nitrification 

S-Recycle (S-MLR) kL/d 6 5340 Returning activated 
sludge from the 
membrane tanks 

R-Recycle (R-MLR) kL/d 3 2670 Biological Phosphorous 
Removal 

 

Detailed descriptions of the elements of the overall bio-reactor are given below. 